CERTIFIED MILL TEST REPORT

100% MELTED AND MANUFACTURED IN U.S.A.
All shapes produced by Nucor-Yamato Steel are cast

NUCOR-YAMATO STEEL CO.

DATE 9/19/11
P.O.BOX 1228 @ BLYTHEVILLE AR 72316

INVOICE NO. 433378 and rolled to a fully killed and fine grain practice.
BILL OF LADING 37924 ﬁ FB C/0 JORGE MIGUEL MEDRANG SANCHEZ g ASTM A992/A992M-0ba A572/A572M GR50-07
—1 HIDALGO 3530 PAT 4100 ¢ . ASTM AT09/A7C9M-09 GR?C (3453)
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‘ J‘; ECHANICAL PROPERTIES . CHEMICAL PROPERTIES
ilfgml oy | ar | YELD [ | SRS [sone TECM’:,““PLL“:Z;’SJEHGY C [Mn| P s |Si|CulN|Cr| M|V |Cb ce
| TENSL) PSI_| psi | % | °f| FTiBS
‘}_ . i : .R.cfuo.. MPa | MPa %w | °c JOULES === . S IR W A _____S_n ?Enl,,,,, CI_
112 - 58.0| 231372148 .75) 520000 69000 28 | .07/1.00] .011|.027| .28| .26| .11 .09| .03| .o0|.o014| .28
:0' . 75| 52000| 69000 27 .01 .15
W310 x 86.0 359 476 28
12.192 M 359 476 27 ‘
2 W12 - 58.0| 45|372151 .74 51000 69000 27 .0811.01f .013).029| .27| .28| .11 .09 .03| .00|.013| .30
40! .75/ 51000/ 68000 P 01F w06
W310 x 86.0 352 476 27 |
12.192 M 352 469| 27 i
3|Wi2 - 58.0 41372154 .77 54000| 70000 27 .0711.02| .016|.031| .22| .28| .11} .11| .03| .00|.013| .30
40! . 76| 53000/ 70000 27 .01] .15
W310 % 86.0 | 372 483 27
12,192 M 365 483 27 |
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|oRm=CrSr M+ Cue SUHC MO+ N F S B B=Appioy (RE1S CARBON EQUIVALENT: CE = CE(IW) = € + Mn/6 + (Cr+Mo+Vi/5 + (NI +Cul/ 15 Corrosion (ndex: C1=26.01(%Cu)+3 B8 %Ni)+1.20{%Cr)+ 1.49(%51)+ 17.28{%P)-7.28(%Cu)(%Mi}-9.10{3sNI} % P}-33.39{ %:Cu) &
{ 30 20 20 B0 20 15 10 Mercury has not been used in the direct manufacturing of this
material.
ELONGATION BASED ON 8.00 INCH GAUGE LENGTH STATE OF ARKANSAS COUNTY OF MISSISSI
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| hereby certify that the contents of this report are

accurate and correct. All test results and operations 19 09/1
performed by this material manufacturer are in Day of }

d ; i
compliance with the requirements of the materia GO ASSURANEE CAU ™~ Waﬂw P

specifications listed in the Specifications Block above.

CUSTOMER COPY MY COMMISSION EXPIRES 10 /21 /20 130p,



